



96-D Allen Boulevard  
Farmingdale, New York 11735-5626 USA  
Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956  
e-mail: info@govmark.com

Received: 09/02/2010	Completed: 09/09/2010	Letter: W	her	P.O.#:	Test Report #:	2-84464-0-
Client's Identification	Style: Superprint Plus Eclipse. Content: Polyester. Finish: PVC. Weight: 13oz/yd <sup>2</sup> . End Use: Banner and Billboard Media.					
Tested For: <b>Jaime L. Giannantonio</b>			Key Test: NFPA 701-2010 TM#1			180
Ultraflex Systems Inc. 1578 Sussex Tpk., Bldg. #4 Randolph, NJ 07869			Tel: 1-(973)-664-6724		Ext:	
			Fax: 1-(973)-627-8506			

PC: 0.5H DL/jd

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Propagation of Textiles and Films - 2010 Edition - Test Method #1

PRODUCT CONFIGURATION:  Single Layer;  Multi Layer

RESULTS REPORTED:  Initially;  After 3 dry cleanings;  After 5 launderings @ 160°F

RESULTS:

Specimen #	Afterflame* (seconds)	Flaming Drip (seconds)	Weight Loss (percent)	Flame Projects Above Top Of Specimen (yes/no)
1	0	0	5.0	No
2	0	0	3.4	No
3	0	0	3.4	No
4	0	0	5.0	No
5	0	0	6.2	No
6	0	0	3.9	No
7	0	0	2.7	No
8	0	0	4.7	No
9	0	0	3.9	No
10	0	0	2.3	No
	Mean: 0	Mean: 0	Mean: 4.0	

STATISTICAL VALUES: SD = 1.2    3 SD = 3.6    Mean + 3 SD = 7.6

ABBREVIATIONS USED: SD = Standard deviation. NT = Not tested.

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 437 g/m<sup>2</sup>

PRECONDITIONING:  0.5 hr @ 220°F (Standard)  
 24 hrs @ 68±9°F (Alternate: Material shrinks/distorts @ 220°F)

CONVERSION FACTOR: g/m<sup>2</sup> ÷ 28.35 x .835 = oz/yd<sup>2</sup>

NOTE:

- All specimens prepared in the length direction.
- See addendum for individual specimen weights.

REMARKS: Client requested that the restraining clamp binder clips be eliminated to replicate the provisions of the 1996 Test Method #1 version of this document.